



Test
TS EN ISO/IEC 17025
AB-0716-T

AB-0716-T
TURT210064438
05-21

TEST REPORT

Page 1 of 2

REPORT NUMBER : TURT210064438
APPLICANT NAME : FUTA CONTRACT İTHALAT İHR. SAN. VE TİC A.Ş.
ADDRESS : Sanayi Mah.280 Cad. No:103/1Merkez Isparta / TURKEY
TEL:0246 202 25 15FAX:0246 202 25 05
Attention : Derya Özgür Kader (deryakader@futa.com.tr)
SAMPLE DESCRIPTION : One sample of cream carpet
DATE IN : 5 May ,2021 (16:06:00)
DATE OUT : 10 May ,2021
FIBER COMPOSITION : Claimed to be Wool & Viscose Mix
NOTE : 1-Test method and requirement were given by the applicant.
PROVIDED CARE LABEL : Not Given

TEST	SAMPLE
Surface Flammability - Carpets And Rugs (FF 1-70)	P

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE / LS = LACK OF SAMPLE / NC = NO COMMENT / I = INCONCLUSIVE / # = SEE RESULT / NF = NEEDS FURTHER TESTING / A = ABSENT / M = MARGINAL ACCEPT / SD = SEE DETAILS ENCLOSED / FS = FURTHER STEPS / P* = COMMERCIALY ACCEPTED BY CLIENT

This report (including any enclosures and attachments) are prepared for the exclusive use of the Customer(s) named in the report and solely for the purpose for which it is provided and on the basis of instructions and information and/or materials supplied by Intertek's Customer. The test results relate only to the specific items tested and are not intended to be a recommendation for any particular course of action. Customer is responsible for acting as it sees fit on the basis of such results. Unless Intertek provide express prior written consent, no part of this report should be reproduced, distributed or communicated to any third party, nor could it be used for PR activities. Intertek do not accept any liability if this report is used for an alternative purpose from which it is intended, nor do Intertek owe any duty of care to any third party in respect of this report. Except where explicitly agreed in writing, all work and services performed is governed by Intertek Standard Terms and Conditions of Service which is available on request or can be obtained at <http://www.intertek.com/terms>. Testing reports without signature are not valid. The sample has been provided by the customer and the results apply to the sample as received. Sample information is supplied by the customer. Unless otherwise requested, this laboratory applies shared risk decision rule. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95%. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and TÜRKAK accreditation requirements. Tests marked (*) in this test report are not included in the TÜRKAK accreditation schedule for this laboratory. Intertek accredited by TÜRKAK under registration number [AB-0716-T] for [TS EN ISO IEC 17025] as test laboratory. Turkish Accreditation Agency (TURKAK) is a signatory to the European co-operation for Accreditation (EA) Multilateral Agreement (MLA) and to the International Laboratory Accreditation Cooperation (ILAC) Mutual Recognition Arrangement (MRA) for the recognition of test reports.

Alper ERDOGAN
Customer Care Executive

Nida Arslanbay
Textile Laboratory Manager

Intertek Test Hizmetleri A.S.
Merkez Mahallesi Sanayi Cad. No.23 Altindag Plaza Yenibosna-34197 /İSTANBUL
Phone : +90 212 496 46 46 Fax: +90 212 452 80 55
e-mail : intertekcg.turkiye@intertek.com
<http://www.intertek-turkey.com>



210064438

Test Method	Results	Requirements
-------------	---------	--------------

Surface Flammability - Carpets And Rugs (FF 1-70)

16 CFR 1630:2020

	Result
	ORIGINAL
	The nearest distance form burnt area to the edge of the hole (inch)
1-	3 1/4 inch
2-	3 1/2 inch
3-	3 inch
4-	3 inch
5-	3 1/3 inch
6-	3 inch
7-	3 inch
8-	3 1/4 inch

Interpretation of the test result: PASS

Test Criterion: A specimen passes the test if the charred portion does not extend to within 1 inch (2.54 cm) of the edge of the hole in the flattening frame at any point.

Acceptance Criterion: At least seven of the eight specimens shall meet the test criterion. (8)

Estimated Total Uncertainty=(±%4.3)

END OF TEST REPORT